
Gary Saunders 
Plant Manager
Allentown, Pa.

tpomag.com
MARCH 2022

DEDICATED TO WASTEWATER & WATER TREATMENT PROFESSIONALS

SUSTAINABLE OPERATIONS:
 Food waste for 

biogas boost | 24

TECHNOLOGY DEEP DIVE: 
Augmented reality | 34

Teamwork
Does It

NUMEROUS AWARDS ATTEST TO 
YEARS OF OPERATING EXCELLENCE | 28

IN MY WORDS: 
The pursuit of 
net-zero energy | 16

SHOW 
ISSUE



M3 PERISTALTIC METERING PUMP
5” intuitive 
touchscreen 
display –
operate even 
while wearing 
work gloves.

Intuitive 
Software 
and remote 
communication 
protocols for 
today and 
upgradable for 
the future.

Large feed rate 
range makes 
it possible to 
standardize on 
one pump.

Find out how the M3 can simplify your chemical dosing challenges at  www.blue-white.com
[...]
by aerated grit chambers and primary sedimentation. Previously, secondary 
treatment used a high-purity oxygen activated sludge process before the 
secondary clarifiers.

Previous BOD and TSS limits were 30 mg/L. But in 2010, the Califor-
nia Regional Water Quality Control Board issued a new permit ratcheting 
those limits down to 10 mg/L. “That changed everything for us,” recalls 
Mike Crooks, deputy director of operations and program manager for the 
EchoWater Project. “Now that it’s considered Title XXII equivalent, we’re 
also required to provide tertiary treatment.

“The short residence time of our secondary process really didn’t touch 

the ammonia as flows went through, so what came into the plant pretty much 
went out into the river. The process wasn’t designed to address ammonia. It 
was mostly for the BOD loads we typically saw decades ago when we had 
customers like Campbell’s Soup. We had to handle those high, spiky BOD 
loads. That was the important thing then.”

 
PROOF IN THE PILOT

In early 2011, Regional San constructed a pilot plant at the treatment 
facility to test various filtration and disinfection technologies that could cost-
effectively address the new treatment requirements.

“When you embark on a project of this size with the regulatory require-
ments we had, you can’t get to the end and say, ‘Oh, it doesn’t quite work,’” 
says Christoph Dobson, general manager. “So, you have to be very conser-
vative in your technology selection. We were able to use our pilot program 
to confirm that in the case of the filtration, granular media would work, and 
that was a huge savings. Also, we were able to downsize some of the facili-
ties based on optimization.”

Crooks adds, “On the disinfection side, we looked at chlorination, ozone 
and peroxide. We also piloted contact times. We were able to prove that we 
could meet the enhanced disinfection requirements through a shorter contact 
time using chlorine. That was the lower-cost alternative.

“Plus, the shorter contact time allowed us to shrink the footprint of that 
component. So, with respect to the tertiary treatments, I estimate we saved 
probably $100 million from those two elements, the footprint size of the filters 
and the basin itself.”

 
IMPRESSIVE STATS

In total, eight basins operate with a 26-foot side water depth, each with 
a volume of almost 15 million gallons. Each basin has several zones:

• Covered anaerobic or anoxic zone (11% of total area)
• Uncovered anoxic zone (19%)
• Fine-bubble aerobic zone (36%)
• Course-bubble zone (12%)
• De-ox zone (3%)
• Seven swing zones (15%) where operators can run in a mixed or aer-

ated mode, depending on treatment goals
• Re-aeration zone (3.5%)

HOW WE DO IT

The biological nutrient removal project at the Sacramento 
Regional Wastewater Treatment Plant is the size of  
18 football fields and uses bacteria to remove more than 
99% of ammonia from wastewater.



tpomag.com    March 2022   27

TEAM EFFORT
Shortly after completing the pilot, the district hired the Brown and 

Caldwell and HDR consulting firms to provide program management. “They 
did a lot of the upfront preliminary engineering,” recalls Crooks. “They 
developed a basis of design, selected the process and then established a pro-
curement process to get designers on board.”  

That was Black & Veatch, who designed the BNR process. Dragados USA 
built the BNR portion of the facility, while Balfour Beatty Infrastructure 
constructed the tertiary treatment system. Other consultants including Jacobs 
Engineering Group, Psomas and West Yost Associates provided supplemen-
tal construction management and inspection services.

The tertiary treatment process is new as well. “The effluent from the 
secondary sedimentation tanks used to just go to chlorination, then to our 
effluent pumps, then out to the river,” Crooks says. “Now, after the secondary 
tanks will go to the filter influent pumping station, which will then lift it to 
the filters.”

The treated water will be chlorinated, then go through a new disinfec-
tion contact basin, a 20-million-gallon tank with four basins in parallel, each 
with a serpentine flow pattern to achieve our contact time requirement. After 
the BNR, the flow goes to the secondary sedimentation tanks. Those have 
not changed, although we did have to change out the pumps because our 
return activated sludge rates changed with the BNR facility.

A portion of secondary effluent is sent to a smaller, side filtration process 
on site. It was constructed in the early 2000s and provides tertiary-treated 
water for a number of uses: some plant processes and on-site irrigation. Some 
of the recycled water is also sent into a neighboring community for irrigat-
ing green belts and parks.

That facility produces somewhere around 3.5 mgd. Once the new filtration 
goes online, the recycled water will come out of the new filtration process 
being constructed.

Regional San is in the predesign stages of a new program to provide 
roughly 45 mgd of recycled water to agricultural properties south of the 
wastewater treatment plant. This program, known as Harvest Water, is to be 
completed in 2024-25.

 
EXCEEDING EXPECTATIONS

The care and planning put into the plant upgrades has paid off beyond 
expectations. “Whereas before we had almost no ammonia removal, we’re 
now achieving around 99% removal,” Crooks reports. “We’re removing 
roughly 30,000 pounds of ammonia per day, which is huge. The turbidity 
coming out of our secondaries is amazingly clear. I think we’re running 
roughly 2 NTU coming off our clarifiers.

“At times, we’re seeing 1 NTU, which is really good news for our filters, 
because it equates to a longer runtime before backwash. The other measure 
of success, in general, is the delivery of this thing in a cost-effective way. We 
were expecting that much higher rates ($60-$65 monthly) would be required.” 
The actual rate is around $37.

The operations staff will increase to about 25, which is close to a 50% 
increase. The plant also has higher power costs. The BNR system receives 
flow from a new primary effluent pump station with four 400 hp pumps, and 
its aeration system consists of six blowers at 3,000 hp each. These new costs 
should be offset by a clustered solar energy array.

The solar array provides power to the wastewater treatment plant fairly 
cheaply through a power purchase agreement. Regional San is also prepar-
ing to construct a cogeneration facility that will burn digester gas.

 
BRIGHT HORIZONS

Dobson is excited about the upgraded plant’s energy efficiency: “Envi-
ronmental stewardship is a really big part of our business and one of our core 
values. We anticipated a pretty large increase in power consumption, but 
we’ve found that some of the systems we removed were very energy ineffi-
cient, and those systems were replaced by very efficient new ones.

“Added to savings from recent drops in consumption through consumer 
conservation, we’re not seeing the increase in power demand we thought we 
would. Though we still have tertiary treatment facilities to come online, it 
looks like there will be no net increase in power consumption.”

He ends with a look to the near future, with more good news: “We brought 
a sustainability program to our board. A team made up of various focus areas 
will work on different elements of our sustainability program.”

It all demonstrates the strides forward that can happen when operators 
look for opportunity in situations others might view as problems.   

The Sacramento plant operated by Regional San is the largest discharger to an 
inland water body west of the Mississippi River. It treats 130 mgd on average 
and has capacity to treat up to 330 mgd.

Seizing 
Opportunity
THE GOLDEN STATE’S REGIONAL SAN 
TURNED A REGULATORY COMPLIANCE 
CHALLENGE INTO IMPETUS FOR A 
PIONEERING BIOLOGICAL NUTRIENT REMOVAL PROCESS

By Suzan Chin-Taylor

In 2010 the Sacramento Regional County Sanitation District need to 
make significant upgrades to its wastewater treatment plant to meet 
strict new permit limits for discharge to the Sacramento River.
Careful planning, smart funding and a savvy pilot project paid off with 

a mother lode of positive outcomes, for the California district, including 
unexpected savings and rate dips.

The district, known locally as Regional San, created the EchoWater 
Project. It is funded by ratepayers and new development impact fees, along 
with a low-interest State Revolving Fund loan. The collection of projects is 
designed to take the Regional San wastewater treatment plant from second-
ary to advanced treatment.

The heart of the project is biological nutrient removal. Being surrounded 
by a major agricultural region, the district needs to removal excessive organic 
matter, nitrates and ammonia from influent streams.

Ammonia removal is most critical, and the BNR process removes more 
than 99% of it, directly helping the Sacramento River, on which the entire 
state ultimately depends for drinking water, irrigation and economic stability.

 
CHANGING TIMES

As the largest discharger to an inland water body west of the Mississippi, 
Regional San serves 1.6 million customers in a 386-square-mile area. Permit-
ted for 181 mgd, the Sacramento Regional Wastewater Treatment Plant treats 
136 mgd on average dry weather and has a wet-weather capacity of 347 mgd.

Of four contributing wastewater agencies, all have standard separated 
sewers, except Sacramento, whose older combined system contributes to volume 
with winter stormwater flows, including leaves, inorganic matter and street debris.

Wastewater enters at the headworks which includes bar screens, followed 
by aerated grit chambers and primary sedimentation. Previously, secondary 
treatment used a high-purity oxygen activated sludge process before the 
secondary clarifiers.

Previous BOD and TSS limits were 30 mg/L. But in 2010, the Califor-
nia Regional Water Quality Control Board issued a new permit ratcheting 
those limits down to 10 mg/L. “That changed everything for us,” recalls 
Mike Crooks, deputy director of operations and program manager for the 
EchoWater Project. “Now that it’s considered Title XXII equivalent, we’re 
also required to provide tertiary treatment.

“The short residence time of our secondary process really didn’t touch 

the ammonia as flows went through, so what came into the plant pretty much 
went out into the river. The process wasn’t designed to address ammonia. It 
was mostly for the BOD loads we typically saw decades ago when we had 
customers like Campbell’s Soup. We had to handle those high, spiky BOD 
loads. That was the important thing then.”

 
PROOF IN THE PILOT

In early 2011, Regional San constructed a pilot plant at the treatment 
facility to test various filtration and disinfection technologies that could cost-
effectively address the new treatment requirements.

“When you embark on a project of this size with the regulatory require-
ments we had, you can’t get to the end and say, ‘Oh, it doesn’t quite work,’” 
says Christoph Dobson, general manager. “So, you have to be very conser-
vative in your technology selection. We were able to use our pilot program 
to confirm that in the case of the filtration, granular media would work, and 
that was a huge savings. Also, we were able to downsize some of the facili-
ties based on optimization.”

Crooks adds, “On the disinfection side, we looked at chlorination, ozone 
and peroxide. We also piloted contact times. We were able to prove that we 
could meet the enhanced disinfection requirements through a shorter contact 
time using chlorine. That was the lower-cost alternative.

“Plus, the shorter contact time allowed us to shrink the footprint of that 
component. So, with respect to the tertiary treatments, I estimate we saved 
probably $100 million from those two elements, the footprint size of the filters 
and the basin itself.”

 
IMPRESSIVE STATS

In total, eight basins operate with a 26-foot side water depth, each with 
a volume of almost 15 million gallons. Each basin has several zones:

• Covered anaerobic or anoxic zone (11% of total area)
• Uncovered anoxic zone (19%)
• Fine-bubble aerobic zone (36%)
• Course-bubble zone (12%)
• De-ox zone (3%)
• Seven swing zones (15%) where operators can run in a mixed or aer-

ated mode, depending on treatment goals
• Re-aeration zone (3.5%)

HOW WE DO IT

The biological nutrient removal project at the Sacramento 
Regional Wastewater Treatment Plant is the size of  
18 football fields and uses bacteria to remove more than 
99% of ammonia from wastewater.

To learn more, contact us at (800) 548-2169
sales@dynamatic.com | www.dynamatic.com

Your premiere choice for variable speed

Reduced electrical 
demand

Optimized pump
operation

Sustainable 
design

Longest lasting 
technology



28     TREATMENT PLANT OPERATOR

wastewater: PLANT
top performer

Teamwork Does It
NUMEROUS AWARDS ATTEST TO YEARS OF EXCELLENCE IN OPERATING 
AND MAINTAINING THE LEHIGH COUNTY AUTHORITY’S CLEAN-WATER PLANT

STORY: Jim Force  |  PHOTOGRAPHY: Kevin Blackburn

Joe Thompson, left, instrumenta-
tion technician, and Jason Stefano, 
maintenance mechanic, perform 
maintenance on the newly 
upgraded sodium hypochlorite 
disinfection system at the Kline’s 
Island Wastewater Treatment Plant.

P
erhaps no wastewater treatment facility blends 
old and new as well as the Kline’s Island Waste-
water Treatment Plant operated by the Lehigh 
County Authority in Allentown, Pennsylvania.

On one hand, the staff at the 40 mgd (design) plant 
operates a fixed-nozzle rock media trickling filter that 
dates to 1931. On the other, Kline’s Island switched to 
sodium hypochlorite instead of gaseous chlorine for efflu-
ent disinfection and replaced old motor control centers 
and breakers with new equipment.

Future projects will upgrade process control and 
address wet-weather flows that affect plant capacity. 
They’re balancing old and new so well that the plant 
recently received the Operation and Maintenance Excellence Award for plants 
over 2.0 mgd from the Eastern Pennsylvania Water Pollution Control Oper-
ators Association.

It’s all the result of commitment and cooperation among the 50-person 
staff. “Teamwork is the key,” says Gary Saunders, plant manager. “We work 
well together, striving for a common goal and pursuing any new idea, as long 
as it makes our facility more efficient and safe.”

The plant also received the operator association’s 2020 Laboratory Excel-
lence and Performance Award. Saunders received the 2020 Daniel H. Treat 
Award for sharing of wastewater knowledge with others, and the 2021 Mark 
B. Hannum Operator of the Year award from the Pennsylvania Water Envi-
ronment Association.

 

WHERE STREAMS MEET
The Kline’s Island plant sits on a 33-acre site at the confluence of the 

Lehigh River, Little Lehigh Creek and Jordan Creek, near the center of Allen-
town. It serves that city and 14 surrounding communities.

Wastewater enters through 60-inch and 36-inch pipes and passes through 
two climber screens (SUEZ Water Technologies & Solutions) before 
Worthington pumps deliver it to the grit chamber. Then it settles in four 
circular primary basins, each about 1 million-gallon capacity.

Liquid oxygen is added just ahead of the grit chamber to help mitigate 
against odors and BOD.

From the primaries, the wastewater is pumped by five Johnston vertical 
turbine pumps to four 100-foot diameter, 32-foot-deep plastic media trick-

ling filters (Dorr-Oliver Eimco). After passing through the filters, the flow 
is pumped to three circular intermediate clarifiers, each with a capacity of 
1.54 million gallons.

The rock media tricking filter follows; nitrification-denitrification occurs 
as the flow passes through. It’s big — 5.32 acres with a depth of 10 feet. After 
the filter, the water flows by gravity to a series of 10 final clarifiers of vary-
ing sizes and then to the chlorine contact chamber. The Lehigh River is the 
receiving stream.

 
BIOSOLIDS

The plant maintains three anaerobic digesters. Two receive thickened 
primary sludge. After digestion, biosolids are transferred to the secondary 
digester where quiescent conditions promote liquid-solids separation.

The digested material is thickened and dewatered on three Winklepress 
belt presses (Alfa Laval) and produce biosolids cake at 19-22% solids. The 

Gary Saunders, left, plant manager, and Kevin Marx, operator, discuss upcoming maintenance on 
the rock media trickling filters and the adjoining treatment tanks.

Kline’s Island Wastewater 
Treatment Plant
Allentown, Pennsylvania
www.lehighcountyauthority.org

BUILT: 
1928, improvements in 1968, 1978, 
and 1999

FLOWS: 
40 mgd design, 32 mgd average

SERVICE AREA: 
Allentown and 14 surrounding 
communities

POPULATION SERVED: 
155,000

TREATMENT PROCESS: 
2-stage trickling filters

TREATMENT LEVEL: 
Secondary

RECEIVING WATER: 
Lehigh River

BIOSOLIDS: 
Land-applied; biogas for  
energy recovery

ANNUAL BUDGET: 
$8.1 million (operations)

‘‘We work well together, striving for a common 

goal and pursuing any new idea, as long as  

it makes our facility more efficient and safe.”  
GARY SAUNDERS



tpomag.com    March 2022   29

wastewater: PLANT
top performer

Teamwork Does It
NUMEROUS AWARDS ATTEST TO YEARS OF EXCELLENCE IN OPERATING 
AND MAINTAINING THE LEHIGH COUNTY AUTHORITY’S CLEAN-WATER PLANT

STORY: Jim Force  |  PHOTOGRAPHY: Kevin Blackburn

Joe Thompson, left, instrumenta-
tion technician, and Jason Stefano, 
maintenance mechanic, perform 
maintenance on the newly 
upgraded sodium hypochlorite 
disinfection system at the Kline’s 
Island Wastewater Treatment Plant.

P
erhaps no wastewater treatment facility blends 
old and new as well as the Kline’s Island Waste-
water Treatment Plant operated by the Lehigh 
County Authority in Allentown, Pennsylvania.

On one hand, the staff at the 40 mgd (design) plant 
operates a fixed-nozzle rock media trickling filter that 
dates to 1931. On the other, Kline’s Island switched to 
sodium hypochlorite instead of gaseous chlorine for efflu-
ent disinfection and replaced old motor control centers 
and breakers with new equipment.

Future projects will upgrade process control and 
address wet-weather flows that affect plant capacity. 
They’re balancing old and new so well that the plant 
recently received the Operation and Maintenance Excellence Award for plants 
over 2.0 mgd from the Eastern Pennsylvania Water Pollution Control Oper-
ators Association.

It’s all the result of commitment and cooperation among the 50-person 
staff. “Teamwork is the key,” says Gary Saunders, plant manager. “We work 
well together, striving for a common goal and pursuing any new idea, as long 
as it makes our facility more efficient and safe.”

The plant also received the operator association’s 2020 Laboratory Excel-
lence and Performance Award. Saunders received the 2020 Daniel H. Treat 
Award for sharing of wastewater knowledge with others, and the 2021 Mark 
B. Hannum Operator of the Year award from the Pennsylvania Water Envi-
ronment Association.

 

WHERE STREAMS MEET
The Kline’s Island plant sits on a 33-acre site at the confluence of the 

Lehigh River, Little Lehigh Creek and Jordan Creek, near the center of Allen-
town. It serves that city and 14 surrounding communities.

Wastewater enters through 60-inch and 36-inch pipes and passes through 
two climber screens (SUEZ Water Technologies & Solutions) before 
Worthington pumps deliver it to the grit chamber. Then it settles in four 
circular primary basins, each about 1 million-gallon capacity.

Liquid oxygen is added just ahead of the grit chamber to help mitigate 
against odors and BOD.

From the primaries, the wastewater is pumped by five Johnston vertical 
turbine pumps to four 100-foot diameter, 32-foot-deep plastic media trick-

ling filters (Dorr-Oliver Eimco). After passing through the filters, the flow 
is pumped to three circular intermediate clarifiers, each with a capacity of 
1.54 million gallons.

The rock media tricking filter follows; nitrification-denitrification occurs 
as the flow passes through. It’s big — 5.32 acres with a depth of 10 feet. After 
the filter, the water flows by gravity to a series of 10 final clarifiers of vary-
ing sizes and then to the chlorine contact chamber. The Lehigh River is the 
receiving stream.

 
BIOSOLIDS

The plant maintains three anaerobic digesters. Two receive thickened 
primary sludge. After digestion, biosolids are transferred to the secondary 
digester where quiescent conditions promote liquid-solids separation.

The digested material is thickened and dewatered on three Winklepress 
belt presses (Alfa Laval) and produce biosolids cake at 19-22% solids. The 

Gary Saunders, left, plant manager, and Kevin Marx, operator, discuss upcoming maintenance on 
the rock media trickling filters and the adjoining treatment tanks.

Kline’s Island Wastewater 
Treatment Plant
Allentown, Pennsylvania
www.lehighcountyauthority.org

BUILT: 
1928, improvements in 1968, 1978, 
and 1999

FLOWS: 
40 mgd design, 32 mgd average

SERVICE AREA: 
Allentown and 14 surrounding 
communities

POPULATION SERVED: 
155,000

TREATMENT PROCESS: 
2-stage trickling filters

TREATMENT LEVEL: 
Secondary

RECEIVING WATER: 
Lehigh River

BIOSOLIDS: 
Land-applied; biogas for  
energy recovery

ANNUAL BUDGET: 
$8.1 million (operations)

‘‘We work well together, striving for a common 

goal and pursuing any new idea, as long as  

it makes our facility more efficient and safe.”  
GARY SAUNDERS



30     TREATMENT PLANT OPERATOR

authority’s trucks haul it to a site owned and operated by Synagro, which dis-
tributes the material for land application.

Biogas is fully used as an energy resource. It fuels a Biogen generator 
that produces electricity, which the plant exports to the Pennsylvania Power 
and Light grid. It makes up about half the total plant power draw. Heat from 
the generator is captured to heat the sludge in the primary digesters. If the 
BioGen system goes down, the plant can switch to natural gas.

The nearest homes to the plant are less than a quarter mile away and the 
plant used to experience frequent odor complaints. Since the 1980s those 
issues have disappeared thanks to an odor-control system consisting of 
40-foot-high fiberglass towers that use an atomized sodium hypochlorite 
mist. The mist and odorous air react as they pass up through the tower. There are 12 towers, positioned at the settling tanks, the plastic media filters, the 

thickening tanks and the dewatering building.
Despite the age of the plant, it is fully automated and equipped with the 

latest data and information systems. The SCADA system is from Kapsch; 
CityWorks supplied the computerized maintenance management system, 
and the laboratory information management system is from Hach.

Plant performance is excellent. From an influent loading of 157 mg/L 
BOD and 166 mg/L TSS, Kline’s Island produces an effluent discharge with 
less than 6 mg/L each. Effluent ammonia nitrogen is 1.5 mg/L.

The authority’s 5.75 mgd regional pretreatment facility at Fogelsville 
pretreats high-strength waste from several large industrial customers, sup-
porting high performance at Kline’s Island.

 
DUAL LICENSING

Fifty employees staff the plant, some doing double duty. Saunders explains 
that about one-third of the staff is responsible for operation and maintenance 
of the authority’s 30 mgd drinking water treatment plant, as well as the waste-
water facility.

Key team members are Joseph Westfall, assistant plant manager; Bryan 
Geissel, project manager; Justin Silberman, maintenance manager; Gretchen 
Schleppy, lab manager; Andrew Moore, compliance manager; John Parsons, 
chief operations officer; and Mark Kudera, maintenance crew leader. “We 
have 18 operators and two supervisors rotating between the two facilities 
every two months, working 12-hour shifts,” Saunders says.

Saunders says the split works well because many of the procedures, such 
as pump maintenance and chemical addition, are the same or similar, even 
though the treatment processes are not. The dual experience “helps greatly 
in covering shifts,” he says. “Our operators are certified and licensed in both 
wastewater and drinking water plant operations.”

 
LOTS OF IDEAS

Such an experienced and knowledgeable staff helps improve operations. 
“Our progression to move away from gaseous chlorine is a good example,” 
Saunders says. “We had 16 one-ton cylinders on site for use in the chlorine 
contact chamber, but now we’re moving to sodium hypochlorite, primarily 

Kline’s Island Wastewater Treatment Plant
PERMIT AND PERFORMANCE
 INFLUENT EFFLUENT PERMIT

BOD 157 mg/L   6 mg/L   20 mg/L  

TSS 166 mg/L       6 mg/L   <30 mg/L

Ammonia 21 mg/L   1.5 mg/L
   5 mg/L spring/summer

   15 mg/L fall/winter

Kline’s Island has a biogas-to-energy system that can provide about 50% of the 
plant’s electricity.

‘‘Our operators are certified and licensed  

in both wastewater and drinking water  

plant operations.”   
GARY SAUNDERS

Plant manager Gary Saunders 
believes in including operations 
team members in project 
design and execution.

(continued)



authority’s trucks haul it to a site owned and operated by Synagro, which dis-
tributes the material for land application.

Biogas is fully used as an energy resource. It fuels a Biogen generator 
that produces electricity, which the plant exports to the Pennsylvania Power 
and Light grid. It makes up about half the total plant power draw. Heat from 
the generator is captured to heat the sludge in the primary digesters. If the 
BioGen system goes down, the plant can switch to natural gas.

The nearest homes to the plant are less than a quarter mile away and the 
plant used to experience frequent odor complaints. Since the 1980s those 
issues have disappeared thanks to an odor-control system consisting of 
40-foot-high fiberglass towers that use an atomized sodium hypochlorite 
mist. The mist and odorous air react as they pass up through the tower. There are 12 towers, positioned at the settling tanks, the plastic media filters, the 

thickening tanks and the dewatering building.
Despite the age of the plant, it is fully automated and equipped with the 

latest data and information systems. The SCADA system is from Kapsch; 
CityWorks supplied the computerized maintenance management system, 
and the laboratory information management system is from Hach.

Plant performance is excellent. From an influent loading of 157 mg/L 
BOD and 166 mg/L TSS, Kline’s Island produces an effluent discharge with 
less than 6 mg/L each. Effluent ammonia nitrogen is 1.5 mg/L.

The authority’s 5.75 mgd regional pretreatment facility at Fogelsville 
pretreats high-strength waste from several large industrial customers, sup-
porting high performance at Kline’s Island.

 
DUAL LICENSING

Fifty employees staff the plant, some doing double duty. Saunders explains 
that about one-third of the staff is responsible for operation and maintenance 
of the authority’s 30 mgd drinking water treatment plant, as well as the waste-
water facility.

Key team members are Joseph Westfall, assistant plant manager; Bryan 
Geissel, project manager; Justin Silberman, maintenance manager; Gretchen 
Schleppy, lab manager; Andrew Moore, compliance manager; John Parsons, 
chief operations officer; and Mark Kudera, maintenance crew leader. “We 
have 18 operators and two supervisors rotating between the two facilities 
every two months, working 12-hour shifts,” Saunders says.

Saunders says the split works well because many of the procedures, such 
as pump maintenance and chemical addition, are the same or similar, even 
though the treatment processes are not. The dual experience “helps greatly 
in covering shifts,” he says. “Our operators are certified and licensed in both 
wastewater and drinking water plant operations.”

 
LOTS OF IDEAS

Such an experienced and knowledgeable staff helps improve operations. 